2019 Yamaha SP20ET Parts

Change Assembly
Reset Zoom In Zoom Out
Diagrams Shown are for U.S. Models

Parts

Prices shown are USD

Ref#
 Part
Price
Qty
 
1
Motor Assy
2
Hsg, Impeller
3
Bracket, Front 1
4
Gasket, Pump Case
5
Sheet, Bottom
6
Impeller, 1
7
Washer, Lock 1
8
Nut, Hex. M10x1.5
9
Bolt, Hex. Socket M6x25
10
Bolt, Wing 1
11
13
Screw, M6x1.0X16
14
Mechanical Seal Assy
16
Screw, M6x8
17
Washer, Seal
18
Bolt, Hex. M8x20
19
Gasket, 2
20
Joint, Flange
21
23
Bolt, Hex. Socket M10x1.5X12
24
Washer, 4
25
28
Bolt, Hex. M8x25
29
30
Washer, 2
31
Seal, Oil 1

Your Source for Genuine Yamaha Parts and Accessories

Shop Online at Yamaha Parts Pro and Save! Try our Easy to use Yamaha Parts Finder.

We Proudly Accept